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To order, please contact your preferred  
Distribution Centre or Wholesaler. 
For product-related inquiries, please contact Medical Information 
at 1-800-268-2772. 
Consult the complete Product Monograph at https://www.shirecanada.com/
pm/en/Xiidra.pdf for further information on contraindications, warnings, 
precautions, adverse reactions, dosage and administration. The Product 
Monograph is also available at: 1-800-268-2772.

WHOLESALE ORDER NUMBERS

Xiidra® (lifitegrast ophthalmic solution 5%) is indicated for the 
treatment of the signs and symptoms of Dry Eye Disease.

IINTRODUCING XIIDRA!

NOW AVAILABLE TO ORDER

How Supplied
Xiidra® (lifitegrast 
ophthalmic solution 5%) 
is supplied as a sterile, 
clear, colourless to slightly 
yellowish solution, in 
low-density polyethylene 
single-use containers, 
packaged in foil pouches. 

Fill Size
5 single-use containers per 
pouch. Each single-use 
container contains 0.2 mL 
solution, corresponding to 
10 mg lifitegrast. 

Dosing
Instill one drop of Xiidra 
twice daily (i.e., AM and 
PM, approximately  
12 hours apart) into each 
eye using a single-use 
container. Discard the 
container immediately  
after use.  

Storage Conditions
Store between 15˚C and 
30˚C (59˚F–86˚F). Store 
single-use containers in  
the original foil pouch. 

PRODUCT INFORMATION

Product
Xiidra® (lifitegrast 
ophthalmic solution 5%)

DIN
02471027

Unit Size
60 x 0.2 mL

Shire SKU
501085

UPC
3-54092-10711-7

Unit List Price
$205.85

PRODUCT SPECIFICATIONS

® Xiidra and the Xiidra logo are trademarks or registered trademarks of SARcode Bioscience Inc.,  
a wholly-owned, indirect subsidiary of Shire plc.  SHIRE and the Shire logo are trademarks or registered 
trademarks of Shire Pharmaceutical Holdings Ireland Limited or its affiliates. 
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